

Weifang Sundow Chemicals Co.,LTD.

Specialist in CPE production

CERTIFICATE OF ANALYSIS

TO: RAZBAN TEJARAT ZARIN CO

DATE: Jan.28, 2021

COA No.:	COA2020-SDRT620	Invoice No.:	IV2020-SDRT620
Product:	CHLORINATED RUBBER	Grade:	CR20
Order No.:	/	Lot NO.:	20210126
Manufacture date:	Jan.26,2021	Quantity:	6.4 MT
Inspection date:	Jan.26,2021	Test standard:	Q/WJF001-2007
Container NO.			

Items	Unit	Specification	Test data
Viscosity at 25 °C, 20% in xylene	mPa.s	16-24	21
Appearance		White or pale-yellow loose and soft powders	White
Chlorine content (Cl)	%	≥ 64	67.1
Ash content	%	≤ 0.3	0.25
Water content	%	≤ 0.5	0.08
True density	g/mL	≥ 1.5	1.5
Bulk density	g/mL	≥ 0.08	0.5
Dichloroethane content	%	≤ 0.5	0.2
Chroma		6 - 11	9
Light stability		stable under UV-light	Stable
Heat stability		Stable under 130°C	130

Remarks	<p><i>For and on behalf of</i> WEIFANG SUNDOW CHEMICALS CO., LTD</p> <p><i>Pavel</i> Authorized Signature(s)</p>
----------------	--

Inspection personal: *Pavel*

Auditor: *Caroline*